
I n d u s t r i r i l  de Vuli~ulr is ,  S.A. de C. V. (Numero)  N u m b e r  
Av. de Lu I i rdus t r iu  Lote 16 Fracc. I n d u s t r i ~ i l  El Trebol (Fecha)  D a t e  

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EN10204'IYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY rttxr THE PRODUCT LISTED BEWW WAS DESIGNED. MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQIIIREMENTS GIVEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISENADO. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDADY CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

CSTANDARES ULTIMA EDICION.) 

API 598 - VALVE LNSPECTION AND TESTING AP16D - PlPELlNE VALVES -CATE. PLUG, BALL AND CHECK 
AP1599 -METAL PLUG VALVES - FLANGED. THREADED AND WELDING API 600 - STEELGATE VALVES, FLANGED AND WELDING ENDS 
ANSlB16-10 - FACE TO FACE AND END T O  END DIMENSIONS O F  VALVES ANSIB16-II - FORGED FITTINGS, SOCKET - WELDING AND THREADED 
ANSl B16-34 - VALVES - FLANGED, THREADED AND WELDMG ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP6I - PRESSURE TESTING O F  STEEL VALVES WELDMG AND EXTENDED - BODY ENDS 

P a r t  No. AC081A08MAB830000M 
(Código) f P R E S S U R E  T E S T  

8" Fig. 5202 F UT WCB, API TRIM No.8 830000 (PRUEB- DE PRESION) 
D e s c r i ~ t i o n  

Descripción CAST STEEL CATE VALVE 150 CLASS H Y D R O S T A T I C  (PSI) 
(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) (HIDROSTATICA) 

VALVE W m t  LOW EMISSlON CONTROL (50 PPM'S MAX.1 (VALVULA SUMINISTRADA CON CONTROL DE BAJAS 
EMISIONES F U C ~ V A S ~ M  PPM'S MAX.) ) P N E U M A T I C  (PSI) 

\ 
(NEUMATICA) 

SHELL ccasco) 
BACK SlDE 
(SEAi) 1 2 

I MECHANICAL TESTS MECAMCAS) 

450 450 N A  N A  

80 80 
J 

TENS YIELD E L G  RED BHN 

KPSl KPSl % % 
CW@ ~ S T  2ND 3RD AVC 

73.52 43.79 2 7  4 6  169  

81.35 43.79 3 2  5 1 162 

85.84 40.89 34 5 1 151 

FACIO-21 REV "3' 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICION QUIMICA (%) 

CERTIFICADO POR: CERTlFlED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

ITEM HEAT No. MATERIAL 
(PARTE) (COLADA) i4STM) 

BODY WH33831 ASTMA-216MCB 

CUERPO 

BONNET WH33811 ASTMA-216AVCB 
BONETE 

WEDGE WH31768 ASTMA-ZIóNCB 
DISCO 

C M n  P S N i  Cr V s i  M 0  CU C b  
0.218 0.980 0.026 0.013 0,421 0.054 0.066 0.016 0.027 0.001 

Nomalizated to iNomIirado a) 930 Temver to (Temple al 650 Enfriado en aire. 
0.206 0.960 0.032 0.013 0 ,495  0.049 0.094 0.011 0.034 0.001 

Nomalizated to (Nomlkado al 930 Temer to (Temole a) 650 Enñiada en aire. 
0.200 0.870 0.028 0.016 0.442 0.066 0.100 0.019 0.030 0.001 

N o m l b t e d  to RIormalkdo a) 930 Tem~cr to (Temole a) 650 Enfriado en aire. 


